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Transient Ischemic Attack:  “Focal neurological symptoms or signs that last <24h with a 
presumed vascular etiology “ OR “Transient episode of neurological dysfunction caused 
by focal brain, spinal cord, or retinal ischemia, without acute infarction.”

Central Nervous System Infarction: “Brain, spinal cord, or retinal cell death 
attributable to ischemia, based on neuropathological, neuroimaging, and/or clinical 
evidence of permanent injury.”

Ischemic Stroke: “Central nervous system infarction accompanied by overt symptoms.”

Easton JD, Saver JL, Albers GW, et al. Definition and evaluation of transient ischemic attack: a scientific statement for healthcare professionals from the American 
Heart Association/American Stroke Association Stroke Council; Council on Cardiovascular Surgery and Anesthesia; Council on Cardiovascular Radiology and 
Intervention; Council on Cardiovascular Nursing; and the Interdisciplinary Council on Peripheral Vascular Disease. The American Academy of Neurology affirms the 
value of this statement as an educational tool for neurologists. Stroke. 2009;40:2276-2293.
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Perry JJ, Sharma M, Sivilotti MLA, et al. Prospective validation of the 
ABCD2 score for patients in the emergency department with transient 
ischemic attack. Canadian Medical Association journal (CMAJ). 
2011;183:1137-1145.



Calvet D, Touzé E, Oppenheim C, Turc G, Meder J, Mas J. DWI lesions and TIA etiology improve the prediction of stroke after TIA. Stroke. 
2009;40:187-192.



Coutts SB, Modi J, Patel SK, et al. CT/CT angiography and MRI findings predict recurrent stroke after transient ischemic attack and minor stroke: results 
of the prospective CATCH study. Stroke. 2012;43:1013-1017.
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anti-platelets)
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atherosclerosis. If cervical, 
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Rothwell PM, Prof, Algra A, Prof, Chen Z, Prof, Diener H, Prof, Norrving B, Prof, Mehta Z, DPhil. Effects of aspirin on risk and 
severity of early recurrent stroke after transient ischaemic attack and ischaemic stroke: time-course analysis of randomised 
trials. The Lancet (British edition). 2016;388:365-375.



Wang Y, Wang Y, Zhao X, et al. Clopidogrel with Aspirin in Acute Minor Stroke or Transient 
Ischemic Attack. The New England journal of medicine. 2013;369:11-19

CHANCE
Within 24 hours of symptoms: 
 NIHSS ≤3
 ABCD≥4

Arms: 
Plavix load 300 and then 75 mg until day 
90 days with ASA load (75-300 mg) and 
then 20 days of ASA vs. 90 days of ASA



Johnston SC, Easton JD, Farrant M, et al. Clopidogrel and Aspirin in Acute Ischemic Stroke and High-Risk TIA. The New England journal of medicine. 2018;379:215-225.

POINT
Within 12 hours of symptoms: 
 NIHSS ≤3
 ABCD≥4

Arms: 
Plavix load 600mg and then 75 mg until 
day 90 days with ASA (50-325 mg) vs. ASA 
only 



THALES
Within 24 hours of symptoms: 
 NIHSS ≤5
 ABCD≥6

Arms: 
30-day regimen of either ticagrelor 
(180-mg loading dose followed by 90 
mg twice daily) plus ASA (300 to 325 
mg on the first day followed by 75 to 
100 mg daily) vs ASA

Johnston SC, Amarenco P, Denison H, et al. Ticagrelor and Aspirin or Aspirin Alone in Acute Ischemic Stroke or 
TIA. The New England journal of medicine. 2020;383:207-217.



CHANCE 2
Within 24 hours of symptoms with CYP2C19 loss-
of-function allele: 
 NIHSS ≤3
 ABCD≥4

Arms: 
Ticagrelor (180 mg on day 1 followed by 90 mg 
twice daily on days 2 through 90) plus ASA for 21 
days and placebo clopidogrel vs. clopidogrel (300 
mg on day 1 followed by 75 mg once daily on days 
2 through 90) plus ASA for 21 days and placebo 
ticagrelor

Wang Y, Meng X, Wang A, et al. Ticagrelor versus Clopidogrel in CYP2C19 Loss-of-Function Carriers 
with Stroke or TIA. The New England journal of medicine. 2021;385:2520-2530.



Wang Y, Meng X, Wang A, et al. Ticagrelor versus Clopidogrel in CYP2C19 Loss-of-Function Carriers with Stroke or TIA. The New England journal of medicine. 2021;385:2520-
2530.

!



INSPIRES
Within 72 hours of symptoms: 
 NIHSS ≤5 OR
 ABCD≥4
OR within 24 hour if NIHSS 4-5 AND minor stroke
And had ipsilateral large artery stenosis of 50% or multiple 
infarcts if large artery stenosis of less than 50% 

Arms: 
Clopidogrel (300 mg on day 1 and 75 mg daily on days 2 to 90) 
plus aspirin (100 to 300 mg on day 1 and 100 mg daily on days 2 
to 21) or matching clopidogrel placebo plus aspirin (100 to 300 
mg on day 1 and 100 mg daily on days 2 to 90)

Gao Y, Chen W, Pan Y, et al. Dual Antiplatelet Treatment up to 72 Hours after Ischemic Stroke. The New England journal of medicine. 2023;389:2413-2424.



Take home message
• Start antiplatelet EARLY 
• Individuals presenting within 48 hours of symptoms consistent with 

minor stroke or TIA (especially transient focal motor or speech 
symptoms, or persistent stroke symptoms) should be immediately 
sent to an emergency department with capacity for stroke care 
(including on-site brain imaging)

• Urgent brain imaging (CT or MRI) with concurrent neurovascular 
imaging (e.g., CT angiography [CTA]) should be completed as soon as 
possible and before discharge from the Emergency Department

• Antiplatelet strategy based on ABCD2 (Canadian TIA score in the ED)
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Rothwell P, Eliasziw M, Gutnikov S, et al. Endarterectomy for symptomatic carotid stenosis in relation to clinical subgroups and timing of surgery. The Lancet (British edition). 
2004;363:915-924.
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INSPIRES
Within 72 hours of symptoms: 
 NIHSS ≤5 OR
 ABCD≥4
OR within 24 hour if NIHSS 4-5 AND minor stroke
And had ipsilateral large artery stenosis of 50% or multiple infarcts if large artery stenosis of less than 50% 

Arms: 
immediate-intensive statin therapy group received Atorvastatin, 80 mg daily (day 1-21) followed by 40 mg daily (day 22-90). Participants in 
the delayed intensive statin therapy group received placebo for days 1-3, followed by  atorvastatin, 40 mg daily (days 4-90)

Gao Y, Jiang L, Pan Y, et al. Immediate- or Delayed-Intensive Statin in Acute Cerebral Ischemia: The INSPIRES Randomized Clinical Trial. JAMA neurology. 2024;81:741.





Dietary Counselling 



PURE 
Jan 1, 2003-March 31, 2013
Individuals aged 35–70 years from 18 low-income, middle-
income, and high-income countries on five continents.

Three high-income, 11 middle-income and four low-
income countries

Food frequency questionnaires at study enrolment in 
135 335 individuals, median follow-up of 7·4 years

Dehghan M, Swaminathan S, Iqbal R, et al. Associations of fats and carbohydrate intake with cardiovascular disease and mortality in 18 countries from five continents (PURE): a 
prospective cohort study. The Lancet (British edition). 2017;390:2050-2062.



Dehghan M, Swaminathan S, Iqbal R, et al. Associations of fats and carbohydrate intake with cardiovascular disease and mortality in 18 countries from five continents (PURE): a 
prospective cohort study. The Lancet (British edition). 2017;390:2050-2062.



Dehghan M, Swaminathan S, Iqbal R, et al. Associations of fats and carbohydrate intake with cardiovascular disease and mortality in 18 countries from five continents (PURE): a 
prospective cohort study. The Lancet (British edition). 2017;390:2050-2062.



Estruch R, Ros E, Salas-Salvadó J, et al. Primary Prevention of Cardiovascular Disease with a Mediterranean Diet Supplemented with Extra-Virgin Olive Oil or Nuts. The New 
England journal of medicine. 2018;378:e34-e34.

Delgado-Lista J, Alcala-Diaz JF, Torres-Peña JD, et al. Long-term secondary prevention of cardiovascular disease with a Mediterranean diet and a low-fat diet (CORDIOPREV): 
a randomised controlled trial. The Lancet (British edition). 2022;399:1876-1885.



•Karam G, Agarwal A, Sadeghirad B, et al. Comparison of seven popular structured dietary programmes and risk of mortality and major cardiovascular events in patients at increased 
cardiovascular risk: systematic review and network meta-analysis. BMJ (Online). 2023;380:e072003-e072003.



Kim KY, Jung S, Cho EB, et al. The impact of reduced skeletal muscle mass at stroke onset on 3-month functional outcomes in acute ischemic stroke patients. PloS one. 
2025;20:e0313368.

Leong DP, Dr, Teo KK, Prof, Rangarajan S, MSc, et al. Prognostic value of grip strength: findings from the Prospective Urban Rural Epidemiology (PURE) study. The Lancet 
(British edition). 2015;386:266-273.







Questions?
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